CRANKCASE ASSY.

Ref. No. Part. No Description Quantity Remark
1 DT190F-11100-A Crankcase 1
2 DT190F-11014-A 0il Seal 35X52X8 1
3 DT190F-11005-A Washer, Drain Plug 2
4 DT190F-11004-A Bolt, Drain Plug 2
5 DT190F-11017-A Rubber, Starter assy 1
6 DT190F-18200-A Switch Assembly, 0il Level 1
7 GBT16674-B6-16 Bolt M6*16 2
8 GB276-89-6202 Ball bearing 1
9 DT190F-11009-A PIN, DOWEL, 12X20 2
10 DT190F-11010-C Gasket, Cylinder Head 1




PISTON, CRANKSHAFT AND CAMSHAFT ASSY

Ref. No. Part. No Description Quantity Remark
1 DT190F-12200-A Rod Assembly., Connecting 1
2 DT190F-12100—-A Crankshaft Assembly 1
3 DT190F-13100—-A Camshaft Assembly 1
4 DT190F-15100—-A Governor Assembly 1
5 DT190F-12003-A Clip, Piston 2
6 DT190F-12002-A Pin, Piston 1
7 DT190F-12001-A Piston 1
8 DT190F-12300—-A Scraper Ring Set ,Piston 1




CARANKCASE COVER ASSY.

Ref. No. Part. No Description Quantity Remark
1 DJ168F-11002-A Dowel pin, casecover8X14 2
2 DT190F-11003-B Packing, Casecover 1
3 GB276-89-6207 Ball Bearing 1
4 DT190F-11001-A Cover Assembly, Crankcase 1
5 GB276-89-6202 Ball Bearing 1
6 DT190F-11006-A 0il Plug 1
7 DT190F-11007-A Guage COMP., 0Oil Lever 1
8 GBT16674-B8-35 Bolt M8%35 7
9 DT190F-11014-A 0il Seal 35X52X8 1




VALVE MECHANISAM SYSTEM

S FHARE " T i
Ref. No. Part. No Pescription Quantity Remark
1 DT190F-13200-A Rocker assy 1
2 DT190F-13203-A Adjusting Nut 1
3 DT190F-13204-A Lock Nut 1
4 DT190F-13201-A Rocker assy 1
5 DT190F-13202-A Adjusting Nut 1
6 DT190F-13300-A Lock Nut 1
7 DT190F-13008-A Valve Rocker Arm 2
8 DT190F-13009-A Fastening Bolt 2
9 DT190F—13001-A Plate, Push Rod Guide 1
10 DT190F-13002-A Rod, Push 1
11 DT190F—13011-A Lifter, Valve 1
12 DT190F-13003-A Valve Inlet 2
13 DT190F-13004-A Valve Exhaust 1
14 DT190F-13005-A 0il Seal,Valve 1
15 DT190F-13006-A Spring, Valve 1

Retainer, Inlet Valve Spring

Retainer, Exhaust Valve Spring

Cap




CYLINDER HEAD ASSY.

() e
Lo
)~ /|
‘ -
4 |
4
Ref. No. Part. No Description Quantity Remark
1 DT190F-11015-A Lock Bolt 1
2 DT190F-11300-A Cover COMP, Head 1
3 DT190F—11011-A Gasket, Cvlinder Head 1
4 GBT16674-B10—-80 Bolt M10*80 4
5 DT190F-11200-B Head COMP, Cylinder 1
6 GBT16674-B6-16 Bolt M6%16 1
7 DT190F-11012-A Shroud 1




START PANEL ASSY.

Ref. No. Part. No Description Quantity Remark
1 GBT16674-B6-12 Bolt M6*12 8
2 DT190F-16100-C-035 Recoil Starter Assembly 1
3 DT190F-16130—-C-052 Recoil Starter Assembly 1
4 DT190F-16205-A Nut M16 1
5 DT190F-16000-A Pulley, Starter 1
6 DT190F-16002-A Fan, Recoil Starter 1
7 DT190F-16200-A Flywheel Assembly 1




ROTARY SPEED REGULATING SYSTEM

Ref. No. Part. No Description Quantity Remark
1 DT190F-15003-A Pin, Lock 1
2 DT190F-15002—-A Washer, Governor Arm Shaft 1
3 DT190F-15001-A Shaft, Governor Arm 1
4 GB6177-N-6 Nut M6 1
5 DT190F-15004-A Governor Arm 1
6 DJ168F-15005—-A Bolt, Governor Arm 1
7 DT190F-15006—-A Rod, Governor 1
8 DT190F-15008—-A Spring, Throttl Return 1
9 DT190F-15007-B Spring, Governor 1
10 DT190F—-15200-C Shroud assy, Upper 1




ELECTRICAL PARTS AND COMPONENTS

@ 3 ‘ D |
FE IR ot H i
Ref. No. Part. No Description Quantity Remark
1 DJ168F-18500—-A Spark Pulg 1
2 DT190F-18100-C Ignition Coil Assy 1
3 GBT16674-B6-25 Bolt M6%25 2
4 DJ168F-18300-A Amplifier 1
5 GBT16674-B6-12 Bolt M6%12 1
6 DE6500H-11033—-A Clip, Wire Harness 1
7 DJ168F-18400-B Switch Assembly 1




MUFFLER ASSY.

— == ™ O e
b
TU T 609 2
)
i
D
Ref. No. Part. No Description Quantity Remark
1 DT190F-14006-C Packing, Exhaust 1
2 DT190F-14002-A Bolt, Stud 2
3 GB6170-N-8 Nut M8 5
4 GBT93-LW-8 Spring Washer 6
5 DT190F-14009-A Exhaust Pipe 1
6 DT190F-14010-C Gasket, Exhaust Pipe 1
7 DT190F-14400-A Muffler Comp 1




AIR FILTER ASSY.

Part. No Description Quantity Remark
1 DT190F-14001-A Bolt, Stud 2
2 DT190F-14003-B Packing, Intake 1
3 DT190F-14004-A Insulator, carburetor 1
4 DT190F-14005-B Gasket, Carburetor 1
5 DT190F-14100-A Carburetor Assembly 1
6 DT190F-14027-A Spacer, Carburetor 1
7 DT190F-11013-A Tube, Breather 1
8 GBT16674-B6-20 Bolt M6%20 1
9 DT190F-14200-A Air Cleaner Assembly 1
10 GB6177-N-8 Nut M8 2




FUEL TANK ASSY.

©]
@
1
1
5
Ref. No. Part. No Description Quantity Remark
1 GB6177-N-8 Nut M8 2
2 DT190F-14007-A Fuel Hose 1
3 DJ168F-14008—-A Clip, Fuel Hose 1
4 DT190F-14300—-A-009 Fuel Tank Assembly 1
5 GBT16674-B8-30 Bolt M8%30 1




